
 

 

 

DOKUZ EYLÜL UNIVERSITY 

GRADUATE SCHOOL OF NATURAL AND APPLIED 

SCIENCES 

 

 

 

 

 

 

COMMISSIONING OF WASTEWATER 

TREATMENT PLANTS AND EVALUATION OF 

DIFFERENT STAGES OF OPTIONS  

 

 

 

 

 

by 

Erol BÖLEK 

 

 

 

 

 

 

September, 2008 

İZMİR 



 

 

 

 

COMMISSIONING OF WASTEWATER 

TREATMENT PLANTS AND EVALUATION OF 

DIFFERENT STAGES OF OPTIONS  

 

 

 

 

A Thesis Submitted to the  

Graduate of Natural and Applied Sciences of Dokuz Eylül University  

In Partial Fulfillment of the Requirement for the Degree of Master of Science in 

Environmental Engineering, Environmental Technology Program  

  

 

 

 

by 

Erol BÖLEK 

 

 

 

 

 

 

 

[...]
anoxic reactors or phases. 

3.4 Determination of  Sludge Production     

 

The produced sludge in wastewater treatment plant is made up from end products 

of biodegration and stored matter in microorganism or flocs. Chemical process like 

phosphorus removal should be added if applied.  

 

In the calculations COD fractionation is accepted as reported in STOWA (1996) 

report with the ATV-131 standard. COD fractionation is shown on Figure 3.4. 

 

 
Concentration distribution w.r.t. Various IR ratios

0

1

2

3

4

5

6

7

8

1 2 3 4 5 6

SRT

p
p

m

orgN(mg/L)

NH4-N(mg/L)

NO3-N(mg/L)

rbCOD(mg/L)

TKN

IR 



17 

 

 

 

 
 Figure 3.4 COD fractionation (STOWA, 1996) 

 

 

COD in the raw wastewater can be divided two groups as soluble (SCOD) and 

particulate (XCOD) fraction. Each fraction has biodegradable part and inert part. 

Biodegradable COD can be found with equation 3.7. 

 

bCOD = (SS + XS) = CCOD – (Si + 
CODiX  )     (mg/L)          (3.7) 

 

Where: 

bCOD: biodegradable COD, mg/L 

SS:  readily biodegradable COD, mg/L 

XS: biodegradable particulate COD, mg/L 

CCOD: total COD, mg/L 

Si: soluble inert COD, mg/L 

Xi-COD: inert particulate COD, mg/L 

 

Total filterable solid of the raw wastewater (XSS) is given with the equation 3.8. 

 

XSS = XS + XI      (mg/L)                  (3.8) 

 

Where: 

XI :Inert material such as grit, sand etc., mg/L 

XS : particulate organics, mg/L 

 

Total inert particulates is defined as XI = B XSS  



18 

 

 

 

B = accepted as 25 % of total Suspended Solids (SS) entering the aeration tank. 

Generally organic dry matter in the inflow has accepted as 1.45 gram COD per gram 

organic SS. Particulate COD can be defined also like in the equation 3.9. 

 

XCOD= CCOD-SCOD=1.45(1-B)XSS    (mg/L)           (3.9) 

 

After biological treatment, the waste activated sludge production is measured as 

COD (XWAS-COD) is remaining. XWAS-COD is represented in the equation 3.10. 

 

XWAS-COD=Xi-COD+(XbH+XbA)+Xp           (mg/L)          (3.10) 

 

Where: 

XbH: concentration of COD in hetetrophic biomass, mg/L 

XbA: concentration of COD in autotrophic biomass, mg/L 

XP : particulate products = XCOD, Inert, Biomass, mg/L 

 

Total COD in the biomass is defined as with the equation 3.11. 

 (XbH + XbA) = XCOD, BM  (mg/L)               (3.11) 

 

Total COD in the biomass is the result of formation and the endogenous decay of 

biomass. The relations is given with the equation 3.12 and 3.13. 

 

))(()()( bAbHTSSobsHbAbH XXSRTbFXSYXX 
, (mg/L)

                          (3.12) 

in which FT = 1.072
 (T-15)

 

 

 

)(
)(1

)( SS

T

obsH
bAbH XS

FSRTb

Y
XX 




           (3.13) 

 

Where:  

YobsH : the assumed yield factor 0.67 g COD/ g CODdeg  

b : the assumed decay coefficient;0.17, d
-1

  



19 

 

 

 

The inert solid matter (Xp) remaining after endogenous decay is assumed 20 % of 

the decayed biomass. It is assumed that 80 % of WAS is organic. The daily total 

sludge production (SPd) is given with the equation 3.14. Daily sludge production 

from carbon removal is given equation 3.15. 

 

SPd = SPd,C + SPd,P                      (kg/d)                           (3.14) 

 

Where: 

SPd,C : daily sludge production from carbon removal, kg/day  

SPd,P : daily sludge production from phosphorus removal, kg/day  

 

SPd,C = Qd. ( 
45.1*8.0

X COD-WAS XI)/1000   (kg/d)                                                            (3.15) 

 

Phosphorus removal is take place via formation of biomass in the activated sludge 

that  is accepted that 3 gram SS is reckoned per gram biologically removed 

phosphorus. The relationship for sludge production from phosphorus removal is 

given with the equations 3.16 and 3.17.  

 

SPd,P = Qd •3• XPBioP    (kg/d)                  (3.16) 

XP,PRec=CP,IAT –CP,EST- XP,BM-XPBioP   (mg/L)            (3.17) 

 

Where: 

XPbioP: assumed excess biological phosphorus removal, mg/L 

XP,BM : The phosphorus necessary for the build-up heterotrophic biomass, mg/L 

CP,EST: concentration of the phosphorus in the effluent, mg/L 

CP,IAT: concentration of the phosphorus in the influent, mg/L 

XP,Prec: concentration phosphorus removed by simultaneous precipitation, mg/L 

 

The phosphorus concentration to build up hetetrophic biomass (XP,BM) can be set 

between 0.01 and 0.005 bCOD. 

 

 

Sludge Production and sludge age relationship is found with the equation 3.18.  

 



20 

 

 

 

tSS = 

ESTSSdWSdWS

ATAT

d

ATAT

d

ATSS

XQSSQ

SSV

SP

SSV

SP

M

,,

,







  (day)                   (3.18) 

 

Where: 

 

MSS,AT : mass of suspended solids in the biological reactor, kg 

SPd : total sludge production, kg/d 

SSAT : suspended solids concentration in the aeration tank (MLSS), kg/m
3
 

SSWS : suspended solids concentration in the effluent, kg/m
3
  

XSS,EST : concentration of suspended solids of wastewater in the effluent, kg/m
3
 

  

 

For the sludge production from carbon removal can be found with the following 

empiric equation 3.19 using the Hartwig coefficients (Hartwig 1993).  

                  

SPd,C = )
*17.01

75.017.0)2.01(

C

X
  6.075.0(

IATBOD,

IATSS,

,

TSS

TSS
BODd

Ft

Ft
B




  (kg/d)    (3.19) 

 

3.5 Required Oxygen Calculations 

 

The oxygen requirement for the activated sludge processes is the sum of necessary 

oxygen for carbon removal and nitrification and sawing of oxygen from 

denitrification processes. For Carbon removal the required oxygen can be found with 

the equation 3.20. 

 

OUd,C=Bd,BOD

TSS

TSS

Ft

Ft






17.01

15.0
56.0   (kgO2/d)                                   (3.20) 

Where: 

 

OUd,C : daily oxygen uptake for carbon removal, kg/d  

Bd,BOD : daily BOD5 load, kg/d 

FT : temperature factor for endogenous respiration 

 



21 

 

 

 

For nitrification it is assumed that 4.3 g O2   is required for per g oxidized 

nitrogen. The relationship between oxygen consumption and nitrification processes is 

given in the equation 3.21 

 

OUd,N= Qd•4.3• (SNO3,D-SNO3,IAT +SNO3,EST)/1000    (kg 02/d)                     (3.21) 

 

Where: 

OUd,N :Oxygen consumption for nitrification, kg O2/d 

Qd : Daily flow , m
3
/d 

 

For denitrification it is assumed that 2.9 g O2    is recovered for per g denitrified 

nitrate nitrogen. The relationship between oxygen consumption and denitrification 

process is given in the equation 3.22. 

 

OUd,D= Qd•2.9• SNO3,D               (kg 02/d)            (3.22) 

 

Where: 

OUd,D :Oxygen consumption for denitrification, kg 02/d 

 

Daily oxygen uptake can be found with the equation 3.23. 

 

              

OUh = 
24

)( ,,, NdNDdCdC OUfOUOUf 
   (kg O2 /h)                       (3.23)                               

 

Where: 

fC : the peak factor that represents the ratio of oxygen uptake rate at peak to the 

average oxygen rate. 

fN : the peak factor that represents the ratio of TKN load in the 2 h peak to the 24 

hour average load.  

 

3.6  Volume of the Biological Reactor 

  

According the equation 3.18 the required mass of suspended solids in the 

biological reactor can be found with equation 3.24 

 

MSS,AT= tSS,Dim SPd   (kg)                                                                           (3.24) 

  



22 

 

 

 

 

The volume of biological reactor can be found with the equation 3.25. 

 

VAT=
AT

ATSS

SS

M ,
  (m

3
)                       (3.25) 

 

 

3.7 Alkalinity 

 

Alkalinity in raw wastewater is produced from hardness of drinking water plus 

ammonification of urea and of organic nitrogen. Alkalinity is decreased because of 

nitrification and phosphate precipitation. Some of alkalinity is recovered during 

denitrification process. Alkalinity is found with the equation 3. 26. 

 

SALK,EAT = SALK,IAT – [ 0,07 • ( SNH4,IAT -  SNH4,EST + SNO3,EST  - SNO3,IAT ) +  

       0,06 • SFe3  + 0,04 • SFe2   + 0,11 • SAL3 – 0,03 • XP,Prec ]                [mmol/l]  
 

(3.26) 

Where: 

SALK,EAT : alkalinity in the effluent, mmol/L 

SALK,IAT : alkalinity in the influent, mmol/L 

SFe3 : concentration of FE
2+

 in the filtered sample, mg/L 

SFe2 : concentration of FE
3+

 in the filtered sample, mg/L 

SAL3 : concentration of AL
3+

 in the filtered sample, mg/L 

XP,Prec : concentration phosphorus removed by simultaneous precipitation, mg/L



 

 

23 

 

CHAPTER FOUR 

COMMISSIONING 

 

4.1 Introduction 

 

In the “Commissioning” part is formed with the experience of the commissioning 

activities of the related wastewater treatment plant. During commissioning all the 

activities, problems and solutions are taken into account of the part. In this chapter, 

“Commissioning” section, Piatra Neamt Wastewater Treatment Plant is taken into 

consideration. In the section 4.2 general information about the plant is given. 

 

4.2 Piatra Neamt Wastewater Treatment Plant-Romania 

 

The Piatra Neamt is a rehabilitation and extension project for the served 

population 230,000. The effluent parameters should be meet the effluent standards 

set out in the Directive 91/271/EEC according to the treatment plants with PE over 

100,000.  Design values and effluent requirements of the plant are given in Table 

4.1, Table 4.2 and Table 4.3 

 

The Piatra Neamt wastewater treatment plant comprises of four main sections: 

 

 Preliminary Treatment 

 Primary Treatment 

 Secondary Treatment 

 Sludge Treatment 



24 

 

 

Table 4.1 Influent Flows and Loads 

Parameter       Symbol Unit Value 

            

Dry weather Flow    Qd m
3
/d 27,000 

       m
3
/h 1,100 

            

Average Flow    Qave m
3
/d 46,442 

       m
3
/h 1,935 

            

Peak Hourly Flow    Qpeak m
3
/h 2,800 

          

Maximum Flow for Mechanical Stage Qmax, mech m
3
/d 90,000 

      m
3
/h 6,000 

            

Maximum Flow for Biological 

Stage   Qmax, bio m
3
/h 4,500 

            

Biochemical Oxygen Demand (5 days) BOD5 mg/L  257 

          

Suspended Solids    SS mg/L  310 

          

Ammonium Nitrogen (assumed 70% of Tot 

N) NH3-N mg/L  30 

          

Organic Nitrogen    Org. N mg/L  12.3 

          

Total Nitrogen    Tot N mg/L  42.4 

          

Total Phosphorus    Tot P mg/L  8.4 

            
 

 

Table 4.2 Effluent Requirements 

Parameter       Symbol Unit Figure 

            

Biochemical Oxygen Demand (5 days) BOD5 mg/L  ≤15 

            

Chemical Oxygen Demand   COD mg/L  ≤125 

            

Suspended Solids    SS mg/L  ≤15 

            

Total Nitrogen    Tot N mg/L  ≤10 

            

Total Phosphorus     Tot P mg/L  ≤1 

 

 



25 

 

 

Table 4.3 Design Parameters 

  Unit Figure 

Minimum Design Temperature 

Maximum Design Temperature 

o
C 

o
C 

10 

15 

Sludge Age 

F/M 

kg BOD5/kg MLSS.d 

mg/L 

14 

0.077 

MLSS concentration mg/L 4,800 

 

 

At preliminary treatment the wastewater is treated physically by coarse with 30 

mm openings and fine screens with 5 mm openings and than by longitudinal aerated 

grit chamber. Collected screenings are conveyed to the skips located outside and 

extracted grit is separated by a grit classifier and conveyed to a skip for final 

disposal; furthermore the grease is pumped out and disposed of. These units are 

designed for maximum flow of mechanical stage, qmax, mech which is 6,000 m
3
/h.   

 

Following the preliminary treatment, the wastewater enters the pre-treated 

wastewater pumping station and pumped to the distribution chamber for primary 

settlement tanks via 5 duty and 1 standby dry mounted centrifugal type pumps. There 

are two primary settling tanks with total 4,952 m
3 

volume at the plant. Each tank has 

sludge and scum scrapers. Ferric chloride (FeCl3) solution stored in Chemical 

Reagent Building will be dosed into the wastewater at two locations, firstly prior to 

the primary settling tanks and secondly after the activated sludge basins to remove 

phosphorus through sedimentation. FeCl3 will additionally be dosed into the sludge 

feeding line to digesters to bind the sulphur. 

 

At secondary treatment the flows above 4,500 m
3
/h entering the chamber are 

diverted to the outlet of the plant and 4,500 m
3
/h is distributed to each of the five 

anoxic zones proportionally. The anoxic zones consist of 2 radial tanks incorporating 

2 submersible mixers in each and 3 rectangular basins incorporating 1 submersible 

mixer in each. Total volume of anoxic portion is 9,059 m
3
 and total volume of 



26 

 

 

aerobic portion is 13,589 m
3
.  Air required for the biological activity is provided by 3 

duty and 1 standby blowers installed in the Blower Building. There are 3 radial 

secondary settling tank with total volume 16,700 m
3
. 

 

There are two lines of sludge treatment which are then combined into one 

following several steps. The first line is the primary sludge treatment, where the 

sludge extracted from the primary settling tanks is conveyed to the gravity sludge 

thickeners.   

 

The second line is the mechanical thickening building where the excess sludge 

pumped from the biological pumping station is processed and then mixed with the 

gravity thickened primary sludge in the sludge mixing tank. The mixed sludge is 

pumped into the digesters.   The digestion process is carried out in the mesophilic 

range (30 to 38°C) and biogas produced at the end of the process is collected and 

utilized for heating of the digesters. The digested sludge is ultimately stored in a 

basin and fed into the sludge building incorporating 4 sludge dewatering units 

(centrifuge) for dewatering and final disposal of the sludge. The collected gas 

through the digesters is to be treated by means of desulphurization. There are two gas 

holder units with volumes of 1,020 m
3
 and 500 m

3
.  

 

4.3 Commissioning Procedures 

 

One of the important steps to operate waste water treatment plant with maximum 

efficiency is commissioning. Commissioning include dry tests, wet tests and also 

training the operators. Although it seems that the commissioning period start after 

construction and mechanical installation, commissioning should be start at the same 

time mechanical installation start. While commissioning the treatment options can be 

evaluated for the best performance according to the inlet raw wastewater values. 

Typical flowchart for commissioning activities is shown Figure 4.1. 



27 

 

 

COMMISSIONING FLOW CHART 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
Figure 4.1 Typical flowchart for commissioning activities. 

PREPERATION 

-Commissioning Plan 

-Testing Procedures 

-Safety & Emergency Procedures 

-Training Plan & Documents 

-Necessary Test Equipments & Chemicals etc 

-Necessary Staff 

 

 

INİTİAL TESTS FOR STRUCTURES AND 

PİPES 

-Impermeability Tests 

-Pressure Tests 

DRY TESTS 

Check equipment is correctly installed or not. 

Check equipment is connected to energy source 

and ready to run or not. 

 

WET TESTS 

Check all units, equipment, materials, and 

instruments which are installed with water or 

wastewater.   

TRIAL OPERATION 

Optimization of the treatment processes, to 

determine the most advantageous operating 

parameters. 

T
R

A
IN

IN
G

 
C

o
n

ti
n
u

e 



28 

 

 

 

The commissioning of the wastewater treatment plant generally is carried out in 3 

stages: 

 

1. Dry tests 

2. Wet Tests 

3. Trial operation  

 

Dry tests are the first stage to testify that wastewater treatment plant is ready to 

receive water. In dry test period, every equipment installed on site is tested for a 

short period in order to not to harm the equipment by running in dry conditions. 

In dry test period following items are going to be checked; 

 Equipment is correctly installed or not? 

 Equipment is connected to energy source and ready to run or not? 

 

For instruments, only electrical connections and availability on site is checked.  

 

In wet testing period, all units, equipment, materials, and instruments which are 
[...]
dissolved oxygen inventory of the water volume is monitored during the reaeration 

period by measuring dissolved oxygen concentrations at several determination points 

selected to best represent the tank contents. The data obtained at each determination 

point are then analyzed by a simplified mass transfer model to estimate the apparent 

mass transfer coefficient , KLa, and steady state dissolved oxygen saturation 

concentration C*.  There is no limitation dissolved solids and electrical conductivity 

if deoxygenation is achieved by nitrogen gas injection. (Stenstrom, M, et al. 2006) 



36 

 

 

 

If DO probes are not enough to all tanks, the test can be proceeding partially. As 

the N2 flow rate increased, the time required to deplete DO is reduced. The water 

level in the tanks should be constant during test and checked before and after test. 

Quality of the water to be used for testing should be determined prior the test. If 

installed, mixers should be operated for at least 24 h before the start of testing in 

order to drain the pipes and to clean the diffusers.  After installation of the DO 

probes, the aeration and if applicable the mixers should be operated at the lowest 

setting to be tested. The readings of the oxygen concentration should be indicated 

whether the turbulence at the probes is sufficient. If by the movement of a probe a 

higher value reading is indicated, the turbulence is insufficient. Agitators should then 

be employed to increase the turbulence at the probe. Nitrogen gas can be injected 

through the air aeration system and measure gas flow rate. DO concentrations should 

be recorded during test and when DO concentration reduced the nitrogen gas 

injection should be stopped and the water should be reaerated close to oxygen 

saturation. 

 

After equipment tests, commissioning with wastewater can be started. Hence raw 

wastewater does not include necessary microorganism population to degrade the 

organic matter, it is necessary to develop sufficient biomass called as actived sludge. 

At normal operation biomass increase by feeding organic matter then they are settled 

at secondary settling tanks. Necessary percent of biomass is recirculated to aeration 

tank to provide desired biomass to efficient treatment. Excess biomass is sent to 

sludge treatment units. 

 

While start-up operator can develop necessary activated sludge or can seed with 

activated sludge from another wastewater treatment plant. Seeding sludge generally 

is taken from other plant excess sludge line and carried by sewage trucks then 

discharged into the new plant aeration tank. 

 

Until reach to calculated MLSS the sludge should not dispose from secondary 

sedimentation tanks and should be recirculate the aeration tanks. After desired MLSS 



37 

 

 

is establish than sludge can be wasted from secondary sedimentation tanks. MLSS 

concentration can be calculated according to the raw water and required effluent 

standards. And also the selected treatment process directly affects the MLSS 

concentration. MLSS value for different treatment process is shown at Table 4.4 

(Metcalf & Eddy, 2003).   

 

Table 4.4 The MLSS values for different treatment options.  

Process Name SRT,d MLSS, mg/L  

High-rate Aeration 0.5-2 200-1,000 

High Purity Oxygen 1-4 2,000-5,000 

Conventional Plug Flow 3-15 1,000-3,000 

Step Feed 3-15 1,500-4,000 

Complete Mix 3-15 1,500-4,000 

Extended Aeration 20-40 2,000-5,000 

Oxidation ditch 15-30 3,000-5,000 

Batch Decant 12-25 2,000-5,000 

Sequencing batch reactor 10-30 2,000-5,000 

 

Laboratory analysis is necessary to control activated sludge process during start-

up because nothing will be same with designed values at start-up period. The 

commissioning engineer should be obtained sludge age and MLSS concentration 

according to the raw wastewater flow rate, pollutants concentration, temperature; etc. 

Actual parameters should be determined before start-up and controlled during start-

up. It can be easily produced correction factor between actual and design values. 

  

The minimum MLSS concentration should be determined and no activated sludge 

wasted until reach this value. After reaching the minimum MLSS concentration, 

MLSS concentration can be controlled according to the treatment efficiency and 

physical factors by wasting or returning more or less sludge. The optimum MLSS 

concentration is the value when the final sedimentation tanks effluent pollutions are 

minimum values. 

 

Seeding method is more safe and easy than using only raw wastewater. Seed 

sludge must contain at least 500 mg/L of MLSS.  (EPA, 1973) After filling the 

aeration basin with seed sludge it should be provided oxygen concentration in the 



38 

 

 

tank minimum 1.5 mg/L concentration. The raw water must be taken into the plant 

from low to max. In first day it will be better taking 10 % of raw water. And increase 

10 % daily is good choice to arrange the necessary MLSS concentration easily.  

 

Using raw sludge is more complicated and difficult to arrange than seeding. The 

aeration tank should be filled with raw wastewater. It is advisable that by passing 

primary clarifiers first time (EPA, 1973). The oxygen concentration should be 

minimum 1 mg/L inside the tank. The oxygen concentration should be controlled 

periodically during start-up. The submersible mixers should be run to prevent the 

sedimentation and so clogging the diffusers. After filling the tank it should be 

waiting at least 8 hours without taking wastewater inside the tank. After 8 hours the 

mixers and aeration should be stopped. It should be waited 60 minutes. During this 

time produced sludge and supernatant bed is formed. After waiting raw wastewater 

that can be filled 1/3 of the tank should be taking into aeration tank. Then the tank 

should be aerated and mixed for 8 hours again. At the end of the each circle Imhoff 

cone measurement should be done. This circle should be continued till reaching the 

optimum MLSS. After reaching the optimum MLSS concentration raw wastewater 

make take into tank continuously. This circle time can be adjustable according to the 

site conditions and tanks volumes. 

 

The produced sludge should not be wasted during start-up and returned the inlet 

of aeration tank. The sludge should be returned at a rate that no sludge blanket will 

develop in the secondary settling tanks (EPA, 1973). This provides the rapid 

development of MLSS concentration. 

 

After reaching the required MLSS concentration for full flow, the sludge returning 

rate can be adjustable. Necessary amount sludge that returned the aeration basin can 

be determined by SVI experiment. An example for determining required MLSS is 

given below: 

 

Example: Determining required MLSS  

Design Conditions: 



39 

 

 

Flow = 100,000 m
3
/d 

BOD5 =250 mg/L   

MLSS: 3,000 mg/L   

 

Actual Conditions: 

Flow = 65,000 m
3
/d 

BOD5 =150 mg/L   

 

Minimum MLSS Concentration 

= Lmg
dm

dm
x

Lmg

Lmg
lxmg /250,3

/000,100

/000,65

/150

/250
/000,3

3

3

  

 

If any conditions that the operator want to less process line than all lines the 

calculated value above must multiply with: 

number of used basin (or volume) / total number of designed basin. (or volume) 

 

An example for determining of required return sludge rate is given below: 

 

Example: Determining required Return Sludge Rate (RAS) 

Flow = 65,000 m
3
/d 

RAS=65,000 m
3
/d 

SVI: sludge volume after 30 minutes of settling (SV) = 0.40 

 

Therefore 

Adjusted RAS = 0.40 x (65,000+65,000)=52,000 m
3
/d 

 

RAS flow rate have to be adjusted 52,000m
3
/d to maintain the proper MLSS in 

the aeration tank. An example for determining of required waste activated sludge rate 

is given below: 

 

Example: Determining required Waste Activated Sludge Rate (Qw) 

Qw  can be calculated using following equation: 

Qw. = V.X / Xw. tss 

Volume of Aeration Tank (V): 20,000 m
3
 



40 

 

 

MLSS: 3,500 mg/L   

Sludge age (tss) : 20 days 

Concentration of sludge (Xw)= 8kg/m
3
 

 

     = 
3

3

8kg/m x 20d 

mg/L x3,500m 20,000
 

     = 437.5 m
3
/d   

 

If the sludge age was less than the design values, no wasting should be done. 

Under normal conditions, the sludge age will indicate when to reduce or increase the 

wasting rate. 

  

The waste activated sludge and return sludge pumping rates have to be adjusted if 

the characteristic of inflow change. After the steady state conditions obtained, a good 

sludge settle rapidly leaving a clear, odorless and stable supernatant. 

 

During start-up, when the MLSS are low, the aeration basins may experience 

severe foaming. Foaming can be seen in Figure 4.5. Foaming is believed to occur 

because of synthetic detergents and other surfactants in conjunction with high 

aeration and low MLSS. The foam contains sludge solids, grease and bacteria and 

should be brought under control as quickly as possible (EPA, 1973). The operator 

may use defoaming agents, water nozzles to control foam.  The operator may be 

decreased aeration rate until the required MLSS building up. 

 

Sludge bulking may occur during start-up due to overloading the basin.  The 

bulking sludge cannot settle and compact and rises over the weirs in final 

sedimentation tank. At bulking sludge filamentous organisms are attaching 

themselves from one floc to another and stopping the compaction of sludge particles. 

Low pH, low DO, low nitrogen concentration, high F/M ratio, industrial discharge or 

septic sludge is the major causes of the bulking sludge (Metcalf & Eddy, 2003). 

 



41 

 

 

 

          Figure 4.5 Foam Formation during start-up. 

 

 Increasing sludge age or decreasing the F/M ratio is the primary object to control 

bulking sludge. The DO, pH and F/M in the aeration tank should be checked 

regularly. If DO is not enough, the capacity of blowers should be increased. If pH is 

low, lime may be used to raise pH to improve sludge settling characteristics. If F/M 

ratio high; increasing return sludge rate or decreasing wasting rate are the solutions 

to reduce the F/M. 

 

If the wastewater is commissioning in winter season, it will take longer to build 

up necessary MLSS concentration. In winter the loadings, air rates are changed. The 

operator should check the parameters and calculations again against the cold air 

conditions. 

 

The operator should avoid the extreme change on the process to control the any 

problems. Changes should be done step by step. 

 

 



42 

 

 

4.8 Start-up of the Sludge Treatment Units 

 

Sludge treatment is the one of the most important part of the wastewater 

treatment. Sludge treatment is the most expensive and difficult part of the treatment 

plant. Proper start-up and operation of sludge treatment directly affect the plant 

efficiency and operation costs. Goals of the sludge treatment are stabilizing the 

sludge and minimize the volume. Major sludge treatment processes are thickening 

and digesting. In small wastewater treatment plants especially in hot climatic 

conditions, sludge drying beds are the common method to dewater the sludge. 

 

4.8.1 Digesters 

 

Digesters are the complex structures that used for the stabilizing sludge. In 

digesters the sludge is digested at anaerobic medium. Anaerobic bacteria break down 

the complex molecules; produce methane gas and odor-free stabilized sludge. 

Operating digester needs more care than other units. pH and temperature are very 

important factors to control digestion. The raw sludge must contain necessary 

volatile solids. The plants without primary sedimentation tanks cannot feed the 

digesters. BOD / COD ratio must enough to feed digesters. It is not applicable where 

low BOD produced countries like Turkey. Although generally plants are designed 

and constructed with 300 mg/L   BOD design value, the real BOD is 100-150 mg/L   

at Turkey. Nowadays most of the plant cannot run their digesters in Turkey. 

 

The aim of the commissioning digestion is provide suitable environmental for the 

bacteria. During the commissioning feeding, volatile acid concentration, mixing 

rates, temperature and pH should be taken under control. 

 

Because the digesters are complex structures; the inspection and pretesting of 

digester is more difficult than other units. The operator should check the all the 

process and safety equipment and instruments. Before start-up the remaining debris 

should be removed completely and that the inside bottom and walls will be cleaned 

thoroughly. During start-up digestion process should proceed similar to Figure 4.6. 



43 

 

 

 

Figure 4.6 Sequential Mechanism of Anaerobic Sludge Digestion 

(Courtesy of Texas Water Utilities Association, 1971) 

 

There are two ways to start-up digester with seed sludge or without seed sludge. 

For commissioning with seed sludge digester should be filled with water (not 

chlorinated water) then the water will be heated up to 38 
o
C.  Digester mixers should 

be started. After the water heated the digester will be started to fill with seed sludge. 

Seed sludge will be used to feed the digester.  Seed sludge volume should be around 

40 % of total digester volume. Before commencing the seed sludge pumping, the 

mixer should be switched off and the water is allowed to overflow from the top take 

off point as the seed sludge is pumped in. The mixer will be switched on when the 

seed sludge transfer is completed. The heating will continue to keep the temperature 

in the range of 34 – 36 °C. 

 

The pH should be checked.  If it is > 6.8 feeding can be started with small dosing 

of raw sludge 1/30 of digester volume daily. It is advised that pH should be adjusted 

with lime to 7.5 -7.8 (Isık, H, 2008). Upon completion of the seeding, raw sludge 

feeding can start incrementally. To seed an anaerobic digester with an adequate 

population of facultative anaerobes and anaerobes including methane-forming 



44 

 

 

bacteria, a ratio of 1:10 of secondary sludge to primary sludge should be used 

(Gerardi, M. 2003).  

 

Raw sludge feed should be no more than 10 percent of the anticipated ultimate 

daily load each day. Approximately 5 % of the design sludge feed rate should be fed 

into the digester in 4 equal portions each day.  When the gas produced is about 50 

percent of that calculated to be available normally from the volatile solids added and 

the volatile acids do not rise sharply; the feed can be increased by 50 to 100 % of the 

initial daily feed until the ultimate design load is reached (EPA, 1973). 

 

To avoid the displacement of seed sludge during feeding, the mixer should be 

switched off one hour before pumping the raw sludge portion to allow settlement of 

the seed sludge. 

  

pH measurement should be made 4 hours after each batch of feed. If sharp falls 

are observed, feeding should be postponed. If it falls below 6.8, correction must be 

made with lime to raise it above 7. The volatile acids should be measured and 

maintained it below 1,000 mg/L. Samples should be taken at about 1 hour before 

next batch of raw sludge feed. If it increases; raw sludge feeding rate should be 

decreased or alkali agent (NaOH) should be added. When digester pH and alkalinity 

started to increase (pH= 7, > 2,000 mg/L alkalinity), the raw sludge dosing rate can 

be increased (Gerardi, M. 2003). 

 

The sludge feed batches can be increased after 3rd day if digestion progresses 

successfully. A careful assessment must be made before such action is taken. 

 

The listed control parameters should be measured until the design load is reached. 

 Temperature 

(The temperature should not be increased more than 2 
o
C 

daily.) 

 Volatile Acids (VA)  

  Total Alkalinity (Alk)  



45 

 

 

(VA /Alk ratio should be 0.5) 

 pH  

(pH will be maintained within the optimum range of 6.8 to 7.2) 

 Gas analysis for methane and CO2  

 Volatile solids (VS) 

 

Gas production is generally expected to develop in the second week of start-up. It 

is a quick indicator of the digestion process performance. Any sudden fall in methane 

concentration indicates the failure of methane forming bacteria Gas production 

should be measured and recorded daily. CO2 content of the gas should be checked 

daily. The volume of gas collected should be about 0.6 m
3
/kg added in raw feed per 

day. The CO2 ultimately should be between 30 and 35 % by volume (Gerardi, M. 

2003). 

 

After one digester is operating properly at its design load, digested sludge and 

overflow liquor can be used to seed other tanks.  

 

Using thermal hydrolyzed sludge, at 165°C for 30 minutes, as seed sludge has 

marked advantage according to the other (Potts, L.G.A., Jolly M., 2002). 

 

If there is no source of sludge for digester feeding start-up will be slower than 

seeding method. 80 % of digester should be filled with water and water should be 

heated up to 38 
o
C. After that sludge feeding can be started. While feeding NaOH 

should be added to control pH. Alkalinity, volatile acids and gas quantity should be 

checked regularly. Chemical additions can be arranged according to the Volatile acid 

concentration and alkalinity. Volatile acids / Alkalinity ratio should be 0.5 to avoid 

toxic levels adding of cations to the digester (EPA, 1973).  When digester becomes 

stable, digester can be feed with design rate. The required alkalinity can be calculated 

as following example. 

 

Example: Chemical Addition for digester control. 

Determined Concentration: 



46 

 

 

Volatile Acids (VA): 1,200 mg/L   

Alkalinity (Alk) = 540 mg/L   

 

The required alkalinity to ensure a favorable environment for the methane bacteria 

 

= 
 0.5ratioVA/Alk 

sludge in theion concentratVA 
Lmg /2400

0.5

1,200
  

 

At start-up period volatile acid concentration is going to be decreased and 

methane production is going to be increased; therefore chemical necessary will be 

decreased. Methane formers are beginning to feed and reproduce at around seventh 

day of the start-up. They use volatile acids and produce methane gas and alkalinity. 

Signs of stabilization should be seen after ten or fourteen days the digester if there is 

no sign to stabilization, the operator should control the feed sludge for toxicity and 

control parameters (EPA, 1973). 

 

Methane content of gas should be monitored daily. It should be increased the 60 -

70 % of total gas at the end of 30-40 days and sings that digester start-up finished 

and digester can feed with design values.  During start-up if foaming occurs, the 

sludge feeding should be stopped and the sludge inside the digester should be mixed 

completely. 

 

4.8.2 Sludge Dewatering Equipments  

 

Most common methods for sludge dewatering sludge are gravity filter, belt filter 

press, centrifuges and sludge drying beds. Except sludge drying beds the others are 

mechanical equipments. They should be pretested and commissioned according to 

their operation and maintenance manuals.  

 

For belt filter press; before start-up tension of the belts, water systems, air systems 

and polyelectrolyte dosing systems should be checked. 

 



47 

 

 

Because of polyelectrolyte used in sludge dewatering equipments; the engineer 

should made arrangement of poly dose according to the sludge features and amounts. 

The arrangement can be done by using laboratory scale experiments or method of 

trial and error. If the sludge is squeezed out of the belt onto the belt; the operator 

should increased the polymer dosing or decreased the sludge feeding. If the sludge is 

sticks on the belt; the operator should increased the sludge feeding or decreased the 

polymer dosing. 

 

Summarized control parameters for commissioning period are given Table 4.5. 



48 

 

 

Table 4.5 Control parameters for commissioning period.  

  CONTROL PARAMETERS 

  
DRY TESTS 

WET TESTS/TRIAL 

OPERATION 

Pipes& Structures 
  

Visual Check 

Pressure Loose 

Screens 
Visual Check for mechanical equipments 

Sound, Vibration check of running mechanical equipments Communiting 

Devices 

Grit Chamber 

Check installation ,electrical 

connection and lubrications of 

mechanical equipments.  

Aeration amount and distribution 

Grit removal efficiency 

Sedimentation Tanks 

Visual Check for mechanical 

equipments 

Sound, Vibration check of running 

mechanical equipments 

Dry solid content of raw sludge removed 

from sedimentation tank.( for primary 

sludge) 

Sludge removal rates. 

Scum collection efficiency. 

Scum pumps working time and schedule. 

Odor (possibly septic conditions). 

Polymer consumption (if ) 

Short circuiting.  

Aeration Tanks 

Vısual Check (installation of units, 

mechanical equipments etc)  

Sound, Vibration check of running 

mechanical equipments 

The safety instruments and 

equipments. 

Blower pressure, amperage.  

1-O2 test   
-Check oxygen transfer efficiency 

sludge age and MLSS concentration 

according to the raw wastewater flow rate, 

pollutants concentration, temperature; etc. 

2-Start-up 
-Raw water characteristics (SS, 

BOD,COD,NH4 etc. ) 

-Foaming 

-Oxygen concentration in the tank & ORP 

-SVI 

-RAS 

-SAS 

Digesters 

Vısual Check (installation of units, 

mechanical equipments etc)  

The safety instruments and 

equipments. 

-Volatile solids content of raw sludge 

-BOD / COD ratio of raw sludge 

-pH 

-Temperature  

-Alkalinity 

-Volatile acid 

-Mixing rates  

-Produced Gas amount 

-CO2 content of the gas  

-Methane content of gas  

Sludge Dewatering 

Systems 

 -Tension of the belts (for belt filter 

press) 

 -Water systems 

 -Air systems 

 -Polyelectrolyte dosing systems 

-Polyelectrolyte dose 

-Dewatering efficiency 

 

 



 

49 

 

CHAPTER FIVE 

MATERIAL & METHOD 

 

 

5.1 Introduction 

 

In this chapter Shahat Wastewater Treatment Plant is taken into consideration 

because it is easy to run the plant with different treatment options. The plant is built 

just for carbon removal but it is easy the applicate different treatment options for 

better treatment effluent if the other conditions are proper. Different treatment 

options are examined beside the carbon removal according the ATV-131 rules. It is 

investigated that necessary process parameters values for different treatment options 

and results are compared to each other. 

 

5.2 Plant Presentation 

 

5.2.1 Shatat Wastewater Treatment Plant-Libya 

 

The design population is defined as 33,722 for the year 2015. The plant 

principally will operate as a conventional activated sludge treatment plant for carbon 

removal; the plant is also equipped to nitrogen removal because of hot climatic 

conditions. Treatment requirements for the effluent of the plant must be obey EU 

Directive 91/271/EEC according to the treatment plants with P.E. between 10,000-

100,000. The standards applied only for Carbon removal. Design values of the plant 

are given in Table 5.1. 



50 

 

 

 

 

Table 5.1 Design Flows and Loads 

Parameter Unit Figure 

Wastewater flow rates:   

Mean Daily Flow m
3
/d 6,744 

Maximum Hourly Flow m
3
/h 422 

   

Influent parameters   

COD    

BOD5  

Ammonia Nitrogen 

Nitrate Nitrogen 

Phosphorus 

mg/L  

mg/L 

mg/L 

mg/L 

mg/L 

600 

300 

45 

0 

12 

SS Concentration 

Alkanity 

mg/L  

mmol/L 

350 

7.10 

Effluent parameters   

BOD5 mg/L  25 

SS mg/L  35 

 

 

The compact plant comprises of four main sections: 

 

 Inlet Works and Raw Sewage Pumping Station 

 Preliminary Treatment 

 Biological Treatment 

 Sludge Treatment (Belt press) 

 

The sewage comes to Inlet Works and Raw Water Pumping Station from the main 

collection chamber by gravity. The first unit is manually cleaned coarse screen with 

50 mm bar spacing. The sewage then passes into the sump. There are 2 duties and 1 

standby submersible pump. Each pump has 211 m
3
/h flow pumping capacity.  The 

flow rate of the sewage is to be measured by electromagnetic flow meter device 



51 

 

 

 

installed after the pumping. Lifted sewage comes into the Fine Screen & Grit 

Removal Unit. There are 2 channels in the screen facility and each one equipped with 

automatically cleaned fine screen with 15 mm bar spacing.  

 

After the fine screen, sewage passes into the grit removal section by gravity. There 

are two circular vortex type grit removal unit and two Cyclone Sand Classifiers. 

 

After the fine screen, sewage passes into the grit removal section by gravity. There 

are two circular vortex type grit removal unit and two Cyclone Sand Classifiers. 

Physically treated sewage passes by gravity into the Biological Oxidation Tanks. 

Each Biological oxidation tank combines aerobic + anoxic part + return sludge 

(RAS)/Surplus Sludge (SAS) sections and settlement tank. Volume of Aeration Tank 

(outer) is 1,361 m
3
 and settlement tank (inner) is 896 m

3
. The designed sludge age is 

4 days and MLSS concentration is 3.7 kg/m
3
.  In the tank, 1 submersible mixer, 1 

recycle pump, 2 RAS pumps (1 stand by and 1 duty), 1 SAS pumps,1 sludge scraper 

and diffuser system are installed. Air required for the biological activity provided by 

2 duties and 1 standby blowers installed in the Operation Building, Blower Room.  

The air requirement for the maximum flow is 1,414 m
3
/h. The treated effluent goes 

by gravity into the effluent chamber connected to Biological Oxidation Tank. The 

final effluent discharges from a chamber adjacent to the Biological Oxidation Tank.  

Before discharge, chlorination is applied to the treated effluent.  

 

The return sludge (RAS) collected by gravity under the settlement tanks comes 

into the RAS/SAS section. Biological Oxidation Tanks are fed by one duty pump. 

The excess sludge is taken from the RAS/SAS sections by SAS pumps and 

transferred into the Sludge Holding Tank. The daily sludge production is 304 m
3
/d. 

 

Surplus sludge from biological treatment is collected in a sludge holding tank 

where it is continuously mixed with a submersible mixer, pumped over a belt type 

mechanical gravity thickener. Thickened sludge flows by gravity on to a belt press 

for dewatering. 

 



52 

 

 

 

Thickened sludge is dewatered in a belt press with dosing of flocculants prepared 

by a package type polyelectrolyte dissolving and dosing unit.  Sludge cake from belt 

press is loaded into skips by a belt conveyor. Filtrate is drained back into the raw 

sewage pump sump by gravity. 

5.3 Evaluation of The Different Treatment Options 

 

In this section Shatat Wastewater Treatment Plant is analyzed according to four 

different treatment objectives. These are: 

 

- Carbon removal 

- Carbon removal + Nitrification 

- Carbon removal + Nitrification + Denitrification 

- Extended Aeration 

 

All the calculations and assumptions are made according to the ATV standards 

(ATV-DVWK-A 131E, 2000). The standard provides a logical role to determine the 

dimension. In this thesis constructed plant with fixed dimensions is checked how the 

plant behavior according to the treatment options. Design parameters for the 

wastewater treatment plant given in Table 5.1 are used for the calculations. 

 

ATV rules are applied for constant volume. Parameters such as sludge age and 

MLSS concentration are changed according to the conditions to give best treatment 

result for the each treatment options. Equations given in Section 3 are used to 

calculate the process parameters and results. In the calculations it is assumed that 

flow is equal the design flow and both two aeration tanks are used. It is assumed that 

all pollutant parameters are same for minimum, average and maximum flowrate. 

Only temperature is different for calculations because it is directly effect on the 

processes such as nitrification.  Optimum operations parameters are found with trial 

and error and summarized in tables.  

 

 

 



53 

 

 

 

5.3.1 Carbon Removal 

 

For the system only carbon removal the sludge age should be less than minimum 

sludge age where nitrification starts. The required sludge age is calculated as 

mentioned in section 3. 

 

Minimum aerobic sludge age required for nitrification can be calculated using 

equation 3.1. 

 

Tss,aerob=SFx3.4x1.103
(15-T)               

    

 

Assuming minimum temperature (T) = 15 
o
C 

Assuming safety factor (SF) =1.5 

Minimum aerobic sludge age was calculated as 

Tss, aerob:=5.1 days 

 

Therefore it is need to keep the sludge age below 5.1 days through wasting more 

activated sludge than designed value. Biological tank configuration for carbon 

removal is given in Table 5.2 according the calculations. 

 

Table 5.2 Biological tank configuration for carbon removal 

BIOLOGICAL 

REACTOR:           

   Average Lowest Highest  Unit 

Total volume    VAT 2698 2698 2698 m
3
 

Denitrification share    VD/V 0 0 0 % 

Nitrification volume    VN 2698 2698 2698 m
3
 

Denitrification volume    VD 0 0 0 m
3
 

Dry matter suspended 

solids    SSAT 3.00 3.00 2.90 kg/m
3
 

Temperature      T          20 15 25 °C 

BOD5 sludge load    BSS,BOD 0.250 0.250 0.259 kg/(kg*d) 

Sludge age    tSS 4.8 4.5 5.0 d 

Nitrogen nitrified    SNN 0 0 0 mg/L  

Nitrogen denitrified    SND 0 0 0 mg/L  

Recirculation    RC 0 0 0 % 



54 

 

 

 

Total volume specified in Table 5.2 is the existing tank volume. Because of aim is 

only carbon removal all the tank volume is used with aeration and no recirculation is 

needed. Dry suspended solids concentration is found with the equations 3.24. 

According to the calculations keeping MLSS concentration under 3000 mg/L is 

provide the sludge age below 5.1 days.  

 

Sludge production of the carbon removal system is calculated with the equation 3.15. 

Oxygen consumption of the system is calculated with the equation 3.20. Because of 

only carbon removal aimed there is no oxygen need for nitrification.  The peak factor 

for carbon respiration is taken account 1.25 as specified for 6 days sludge age in the 

ATV-131 standard (ATV-DVWK-A 131E, 2000). The peak factor ammonium 

oxidation is taken account as standard value 2. Sludge production amount and 

oxygen consumption amount for the system are given in Table 5.3 and table 5.4. 

 
Table 5.3 Sludge production from carbon removal 

Sludge production:    Average Lowest  Highest   Unit 

...by carbon removal   SPd,C 1674 1801 1561 kg/d 

...by biolog. P-removal   SPd,P 0 0 0 kg/d 

...by extra C addition SPd,x 0 0 0 kg/d 

…by P-Precipitation SPd,Prec 0 0 0 kg/d 

Total SPd 1674 1801 1561 kg/d 

 

 
Table 5.4 Oxygen consumption from carbon removal  

Oxygen uptake:    Average Lowest  Highest   Unit 

...for carbon removal    OUd,C 2093 1906 2259 kg/d 

...for nitrogen removal    OUd,ND 0 0 0 kg/d 

Total    OUd 2093 1906 2259 kg/d 

Peak factor C-respiration    fC 1.25 1.25 1.25   

Peak factor ammonium 

oxidation    fN 2 2 2   

Hourly uptake rate    OUh 100.9 99.3 117.6 kg/h 

 

5.3.2 Carbon Removal with Nitrification 

 

Carbon removal with nitrification requires more oxygen than only carbon 

removal. Discharges limits can be reaching by differentiate the sludge age, 



55 

 

 

 

recirculation factors for different temperatures. Sometimes it is difficult to escape 

denitrification especially in hot climatic conditions. Necessary sludge ages may 

decrease to 4 days in hot climatic conditions. The minimum sludge age which 

nitrification starts was calculated 5.1 days with equation 3.1.  

 

Biological tank configuration to operate the plant for carbon removal with 

nitrification is given Table 5.5.  

 

Table 5.5  Biological tank configuration for carbon removal with nitrification 

BIOLOGICAL REACTOR:          

   Average Lowest Highest  Unit 

Total volume    VAT 2698 2698 2698 m